1373
1377

HiNEHERZ2  INSTRUCTION MANUAL

{EF

R

IDEUR. HHORFBEBSBVLITFVWLETELT. HDHHESTEVF L.
Z2(CEBAUTWEEL EHICEREIC. 4T ODURHBAREBRH LIS,
Fre. WDOTHIKICEDDELDIC. CORRFBBBEREL TS,

Read safety instructions carefully and understand them betore using.
Retain this Instruction Manual for future reference.

ATEREMER, BEEERZa—EREAERRESE,
i, BEEERESEREAS, EREHER,




B #
CONTENTS

. @ﬁg%@g:ﬁ .................................... 1
'~ INSTRUCTION MANUAL
@ 2{4:@% ...... e e eeececcecacccsseasasasccccscccsccccsssssssssns 26

'PARTS LIST




EREEIM

1ERREGYE, HAETERENTHENERZLENE,
2{ERMEGVZE, BEREARBEENNFREETY G, BNEEEHERRPEZIERE, UERS
FERTE R,
MEGYERENRENE—EER,
4 [ERBEGNMEDUHETR, MIENREEENZEINATHMNE, TERENENREEEHNED
HEILER
5. LIHL BT BRI RIRIE A RSRIRIE,
6.EREGIE, ENEREHPRE,
7. RETIERR, MaBIXEREFX, S TBRIEZES.
7-1 85t TE. S EREFENERERH
7-2 EimplEt. EMI. £, TE. SBES. ERF. PESE. ZE. 5REHEE,
7-3 {EIERT.
7-4 TIESBER T NS B FF TIESBETRY
7-5 ERBEADEN, BEFIERELEILEZ REHT
8.EGYLU R MEREERMIE. EBEERERNREBSGR2IER LR, SHIRIRE, MZBEEE
KEAHHEERBIT
1.0Observe the basic safety measures ,including,but not limited to the following ones ,whenever you use
the machine.
2.Read all the instructions ,including ,but not limited to this instruction Manual before you use the machine
In addition ,keep this Instructions Manual so that you may read it at anytime when necessary.
3.Use the machine after it has been ascertained that it conforms with safty rules/standards valid in your
country.
4. All safety devices must be in position when the machine is ready for work or in operation.
The operation without the specified by safety devices is not allowed..
5.This machine shall be operated by appropriately—trained operators.
6. For your personal protection we recommend that you wear safety glasses
7. For the following ,turn off the power switch or disconnect the power plug of the machine from the
receptacle.
7-1 For threading needle ,looper ,spreader etc .and replacing bobbin.
7-2 For replacing parts of needle ,presser foot ,throat plate ,looper ,spreader ,feed dog ,needle guard
folder ,cloth guide ect.
7-3 For repair work
7-4 When leaving the working place or when the working place is unattended.
7-5 When using clutch motors without applying brake , it has to be waited until the motor stopped
totally .
8. If you should allow oil ,grease ,ect .used with the machine and devices to come in contact with your
eyes or skin or swallow any of such liquid by mistake ,immediately wash the contacted areas and
consult a medical doctor. '

O.F I AFMEITF TGN ARBEBHEFHEE,

10. EXREGVEE. BE. AREHZILTIEFHERARKEZFRET,

1. — B RITR B 2T I SRR A R SkET

12. BXREGVNHESAENEE. £ENHEABRNESERARIERHEERESTEHET,

13. B3, RFEEXZER. REASEEHEZSHE4N, BMURESESNESEREHRT. WEREEHEZ
SHEREERES. B, SEEINSGHEARARKERFTEXRESBIASERRID.

14, ELH R E R RN ERETER.

9.Tampering with the live parts and devices ,regardiess of whether the machine is powered ,is prohibited.

—1-




10. Repair ,remodeling and adjustment works must only be done by appropriately trained technicians or
specially skilled personnel .Only spare parts designated by JOYEE can be used for repairs. '

11. General maintenance and inspection works have to be done by appropriately trained personnel.

12. Repair and maintenance works of electrical compinents shall be conducted by qualified elecreic tech—

nicians or under the audit and guidance of specially skilled personnel.

13. Before making repair and maintenance works on te\he machine equipped with pneumatic parts such as

an air cylinder,the air compressor has to be detached from the machine and the compressed air supply has

1o be cut off.Existingresidual air pressure after disconnecting the air cbmpressor from the machine has to be

expelled.Exceptions to thisare only adjuustments and performance checks done by appropriately trained

technicians or specially skilled persinnel. : '

14.Periodecally clean the machine throughout the period of use.

15.ATEEREER NLEME ANEEAZSNEENSEETEXNHNTRETER.

16. BIEELNAEFRESEINAIRNARZE BiRES M REESEEE

15.Grounding the machine is always nessary for the normal operation of the normal operation of the
machine .The machine has to be operated in an environment that is free from strong noise sources
such as high—-frequency welder. ‘

16. An appropriate power plug has to be attached to the machine by electric technicians .Power plug has to
be connected to a grounded receptacle.

17. EGHEERRUSMEEER.

18. WELVHBE. TENHERENE HAXNELNREREE. SN TEXRENEE, JOYEERA R
Ao

17. The machine is only allowed to be usd for the purpose intended .Other used are not allowed.

18. Remodel or modify the machine in accorance with the safety rules/standards while taking all the effective
safety measures. JOYEE assumes no responsibility for damage caused by remodeling or modification

=@

@ BERERERG. Eff. ATHER. METEDIDISNEETE
1\ [ |

MZRERIPEE; REEHETED
To perform sewing work with safety guard ; To perform sewing work with safety cover

of the machine .
—o o SE
g
v
ERGHER,
" |+ © REEZLHPE; REEHTEY

2 ¥

MEERBREZRE, BHETELZ. BELEE. 5. FA. BE m
These is the possibility that slight to serious injury or death may be caused ,These is the possinility that
To perform sewing work with safety protection device.
Turn off the power and perform "threading' ,replacement of bobbin or needle ,cleaning ,adjustiment ,and

A A
—e o J
MZREIFE; AREHITEY
injury may be caused by touching moving part .
lubrication.




- BEHEEFXNTENIIEET, EREEFERINS THIE.

. HEIZELIE, EXHEETX. ) ) ‘

.%?HE%¢,%K%E%ﬁ\%ﬁ\ﬁmiﬁ%%\%%ﬂmﬁ.mx%m%ﬂﬁ

s | ELEE. ‘ ‘ _

BE | 4 BrecaTanrs. THEPE. BRGRESELERNRSEEEI.

5. MBIEGHE, BEERERTFIE.

1. To avoid personal Injury,never put your fingers under the needle when you turn ON
the power switch or operate the sewing machine.

2. To avoid personal injury,turn OFF the power switch when you tilt the machine head.

3. To prevent possible personal Injury caused by bein caught In the machine, keep
your tingers. head and clothes away from the handwheel and the thread take-up
while the sewing machine is in operation. In addition. place nothing around it.

4. Never operate the machine with the safety devices such as needle bar cover,finger
guard, eye guard cover,etc. removed.

5. To avoid personal Injury,be careful not to allow your fingers in the machine when
tilting the machine head.

wWnN —

aﬁﬁ%ﬁﬁ%w,%—iiiﬁﬁﬁﬁif
| 3.7TEN, ATRSEAZTHTRE, FHSEREELET. N
= 4M§é%ﬂﬁ%ﬁﬂ%ﬂ%ﬂﬁ%ﬁ,H%%ﬁﬁ,mu%ﬁﬁﬁ%éfﬁﬁﬁﬁﬁﬁ,
5. ATBILERR, EEMMBRER TRIERL, BRELMRDIEE>E.
1. For the safety,never operate the sewing machine with the ground wire for the
power supply removed. '
2. Be sur[e to turn OFF the power switch in prior when connecting / disconnecting the
power plug.
3. When thunders occurs, stop the work for the safety and disconnect the power plug.
4. When the sewing machine is suddenly moved from a cold place to a warm place,
there is a case where dew condensation may occur. Turn ON the power after there
is no worry of the drop of water.
5. To prevent fires, periodically draw ou* the, power plug from the plug socket and
clean the root of the pins and the space between pins. g

c 1. ATRE, EHTREMENRST, BEREEBEI.

B AE SN AERIHLIE.

E—REREGYZ A, BRETHITHTE.

IBREEPRANRDITATE.

EWARE R ENEESEER.

IERINRIRELE & ERibisLT.

BEASTENERN, EENTEEREgN.
LOHNEHFTEAR, BE GENE AN HE. ETERT IS RS,
ﬁ%%%g%ﬁi%%ﬁﬂﬁﬁTﬁE,ﬁ%ﬁ&ﬁﬁﬁ,%ﬂ?ﬁ%,ﬁ%ﬁﬁ%ﬁZEﬁﬂ
IREEGE, B EEYL BT A BEHTIEE.

Iz, ERMIREIN A REIFEERE.

FEOY B ELZ BERE .

+ Use the oil adaptable to the machine specifications,

Clean the sewing machine thoroughly before using it for the first time .
- Remove all dust collected on the sewing machine during the transportation .
- Confirm that the voltage and phase are correct.

Confirm that the power plug is properly connected.
- Never use the sewing machine in the state where the voltage type is different from the
designated one.
- The direction of rotation of the sewing machine is clockwise as observed from the handwheel
side. Be careful not to rotate It In reverse direction.
- Before applying power, release the stop—motion mechanism and turn by hand the needle
driving pulley in order to ensure that the machine is in order.
- To install the machine, the frame support bar has to be firstly inserted into the table.
: Wﬂen ob;?erating the sewing machine, turn ON the power switCh after properly setting the head
on the table.
- Operate the handwheel after the sewing machine has totally stopped.

—3-




—. #l# SPECIFICATIONS

JY-K777

#415E E Sewing speed

IE#1300rpm (5 k1500rpm )  Normal 1300rpm (Max 1500rpm)

120 Number of stitches

8 ,16FA32%t 8,16 and 32 stitches

%% 2 Feed amount

#EmixE%H 2.5~6.5mm Lateral feed 2.5 to 6.5mm
HmiEF 0, 2.5~4.5mm  Longitiudinal feed 0, 2.5 to 4.5mm

#A$1 R~F Button size

10~28mm 10 to 28mm

{FEFA#L$T Needle used

TQx1 #16(#14~#20) Tqx7 #16(#14~#20)

#Hlih Lubricating oil

#a19E Al Oil for sewing machine

=. EOHNES

PREPARATION OF THE SEWING MACHINE

BHERZEOMENE L, RSENLHIE
H, AEEE£Q . 250 . BBOEE,
AREESEEACHEEOREIRIHIKO L
Put rubber cushion@on the table place the mach—
ine head on the rubber cushion and fix it to the
table using screw @ , plain washers®and nuts@.
Attach "S" chain hook®and chain@to stop motion

trip lever ®.

=. hnidi LUBRICATION

ITFMEHE, EL4ERIEHSHSO-Q mMANH (SEH1-2%, SxkLAimiEice).
QIrEREEL (3, MBIV, EiEBEMAIELER (O MR ER (O L,
3) BAREIRNEREANNMHELE FEERAEEEH, BASEEMH, Bttt Hmwb,

1) Open the side cover,and appiy oil to the portions shown by the red red marksto {2 (Apply approximately

1 cc of oil to the respective lubricating places one to two times a week)

2)Loosen connecting screw (3 tilt the machine head backward and apply grease to crossed helical gear {5 and

worm gead (6

3)Check ,approximately once a week ,that oil amout is sufficient to reach the top of the oil felt placed inside the
bed bed mounting base .If the amout of oil is insufficient ,add an adequate amount of oil .At this time ,also

apply oil to crank rod {4

= WARNING: »TpireaessmAs$y, SLE6E, BASABLEIEnEERT,
' To protect against possible personal injury due to abrupt start of the machine,be sure
to start the following work after turning the power off and ascertaining that the motor is
at rest ’

—4—




IEMRESER

1. &SI EELO MEER® EGF LEE
THEEREIRIIThEE, RILIEEEARERMERZE,
MRHEMEHE, FEATS
2ATRHILEGNETSH, BEEREILE
AL B A B R 2 R

Caution at the time of lubricating

1.Take care not to allow speed slowing friction
wheel and friction plate to be clogged with
oil to prevent them from the deterioration of
retardation performance In addition, when the
components are clogged with oil wipe the oil

from them
2.Take care not to allow the machine belt to be

clogged with oil to prevent it from the deterio—
ration.

M. SFBIFEHREHZE Attaching the needle

)iIFREEEZ0Q), BTRFESEEQ,

2) BT EOREIZAT SLECONTH,
BRI EEZFOBHSLBATIEBCHH L,
3) AEEBZOEESHTE

1)Loose screw®@and remove thread guide®
2)Place needle bar guardDunder thread guide®
and attach guide @so that lever @comes to the
center of it at the start of the machine .

3)Fix the cover with screw®




A, AMBHRE Attaching the needle bar cover

EANEO FEVERBHANNILE, FHEE
EEZ @ ITEEE, MR, AMNMANRSEH
&, EEERAm,

Insert the posts of button tray @ in hole on the
right of the machine sub-base and tighten each
setscrew®.

. LERWFLFEE Threading the machine

ZRENO~ 9 HIRFFL, NILNHEEETREREERETES |, FHELEH HA60~70mmiza#l
$RTOx1 #16241415t O

Thread themachine head in the order of @to & as shown in the illustration given above ,then ,pass the thread
through the needle eye from the front for approximately 60 to 70mm as you depress nipper reléasing knurled
thumb nut

Standard needle is Tqx1 #16@®

EEWARNING % THLERREHERA ST, BEXEEE, HADEHIESEEHEERT,
To protect against possible personal injure due to abrupt start of the machine ,be sure to
the start the following work after turning the power off and ascertaining that the motor
is at rest

-]
O [ ‘——/\ 7V °
O @ @J (o]
— o
/
o) | ®

v

t. &N Thread tension adjijs?thent

S—EKHNESORARTINEEAN, REERAZRNEET, '
SERNARESOREETANELREN, ERNLE—SKNES0E, RECSANIE. B8, 4
MEEFERHETIAR,

BAAERHELKNESZE, ERNTE, BEEHUKATS,

-6-




Tension post No1@is used to adjust the thread
‘fension to sew on the button and a relatively low
tension will be enough, Tension post No2@®is used
to adjust the thread tension applied to the root of
the button sewing stitches , Thistension must be
determined According to the type of thread ,fabric
and thickness of the button and must be higher
than that of tension post No1 @ Turn the tension
nuts clockwise to increase or counterclockwise to
reduce the thread tension

N, £iHEiTEHIEE Adjustment of the thread pull-off lever

AELSEEN B, SEELEHENER NS, TREEEZ , AEEABIHEBETHEDER
TR, f5IgR, MRS MADSLNILREHE, BELARAEDNRR BESB3, NRELMB
MEFLHILNFEHE, FEBREABS, FiEELTELH%,

To adjust the thread pull-off lever insert a screwdriver through an opening in the machinearm side cover
(left),loosen screw and adjust the position of nipper bre block(rear).  to'the left or the right. If the end of
thread is drawn from arrow hole A in the button after sewing, changethe position of nipper bar block (rear)

to the left.Move the lever to the right when the thread endcomes out from arrow hole B.

FEEWARNING #THIERASTHERASER, EXERE, BADEHIGLRHEERT.
To protect against possible personal injure due to abrupt start of the machine ,be sure to

the start the following work after turning the power off and ascertaining that the motor
is at rest

] i : @
—ess SiEI

. BEEFEHIEE Adjustment of the thread pull-off lever

1) EHBER, TREATEL0
2) BEK A SEE © NIKEFNELTO HIRER
BEEAZA8~10mm, AEHTEETELO
When the machine is in the stop—motion state,
loosen screw @Tighten setscrew@so that there is
a clearance of 8 to 10 mm as a standard between
the end ofthread tension guide @ and @ end of
lever.
EE: AEE, ERIAETHEZENEQRRER
LHEER . MERERE, BITREKNSERE
EEige @ , HITHE, :

wiw ol 01 8

—7-




Ather the adjustiment,make sure that the thread path is within the slot as illustrated in fig @.When the machine
starts,ifthe thread paths do not coincide with each other,loosen screw@®in the tension thread guide and adjust
it properly.

FEEWARNING #TBiRsEzmsAsSEl, BXERE, BADEHIELEDEERT.
To protect against possible personal injure due to abrupt start of the machine ,be sure to
the start the following work after turning the power off and ascertaining that the motor
is at rest

+. BRIEFHIAE Adjustment of the thread pull-off lever

1)iZ¥E, B0 WA @MK= O ERE
EH04~0.6mm, FibsTeE @ EEHL

2) AEFER, THRETEZ © , £EABKEH
FJEHEHR O

1)Provide a 0.4 to 0.6mm clearance between nipper _
block @ and nipper@ to prevent the nnipper @ 0.410 0.6 mm
from holding the thread while the machine is in
operation

2)loosen screw® and move nipper bar block @
to the right or the lift.

FEEWARNING #ThiRREmismASEl, BLEnE, WINDEBE I EH BT,
To protect against possible personal injure due to abrupt start of the machine ,be sure to
the start the following work after turning the power off and ascertaining that the motor
is at rest

+—. BEKNFMHIAE Adjusting the thread tension guide on the face plate

EFRI BT ET, MEMNFEHRNET,
PETRETT LA ER, FEIEAES
@ JBEEEKN

If the formation of seams at the start of sewing is
failed and the seams are formedon the way even ,
when the thread pull-off lever is adjustied ,turn
thumb nut @ to decrease the thread tension.

+=. HEMTEHBIXE Need-to-looper relation

ST SHRN T A A TEE

1) EEBRRIRHRET, BFREIAREDRIEFR TRISELS, AEERETIEL (REHFT
BE)

2) TQX1#HE, BB T @M L2 2K T A LRI @ AT TBROM TiR; TQX74HE, BETHEY
2RAZ Q MESTTER © WTH, ARITEEEERLZ @ . 1A, HEMNE@ AR LE, (REDH
HE )

3) ITHMRET @ , HIFEHRIR, EET @ H2E—HNZLTH TZE @ AT TRtk O Tk,

4) ERERE, BEHHHROMTENSHHNFL, AT EEEEZ @

5) ITREEEBL O, ETEHERFEHF0.01~0.1mm, RETFRIELO,

_8—




Adjust the needle-to—looper relation as follows:

1)Depress the pedal fully forward ,turn the needle driving pully in the normal sewing direction by hand to bring
down the needle bar to the lowest position of its stroke and loosen screw @ (adjusting the needle bar height)
2)Adjust the height of the needle bar using the top two lines engraved on the needle bar@ for the TQX1 needle
and using the button two lines foe the TQX7needle ,Align the upper line @ with the buttom end face of needle
bar bushing (lower) @ and tighten screw @ ,At this time ,tighten the screw so that groove @ of the needle faces

the front.

3)Loosen screw @ and turn by hand the needle driving pully until lower line® of two lines aligns with the bottom

end face of needle bar bushing (lower) ® )

4)By keeping the @achine in this state ,align looper blade @with the center of the needle and tighten screws@®
5)Loosen screws  and provide a 0.01 to 0.1mm clearance between the'looper and the needle tighten screws

(6]

EEWARNING # TR ERARHERASEY, BXEARE, BADRRLELEDEERIT
To protect against possible personal injure due to abrupt start of the machine ,be sure to
the start the following work after turning the power off and ascertaining that the motor
is at rest

TQx1
TQx7

+=. $E2mELE Position of needle guide

EHFETE, FREZ @ , £ABIHSESE
@ , EHHMSEE O HiEKRFEES0.05~0.1
mmm. A

Loose screw@ahd provide a 0.05 to 0.1mm cle—
arance between the needle guide@and the needle
by moving the needle guide @ to the left or the
right when the needle is in the lowest position.

ks

FZ=WARNING 3 TBERABHERASEY, BXEEE, BADERIELEDREHT,
To protect against possible personal injure due to abrupt start of the machine ,be sure to
the start the following work after turning the power off and ascertaining that the motor
is at rest

|




+m. MMEEMH=E Height of the button clamp

)EEEFELEHMEE, 4@ HEREM
FERTHE @ HEKRO E8mm

2) FEH, ITRIMERFAAEEELO, LT
HIMHEERAHEO,

1)The standard clearance @between the rear side
of the bottom face of button clamp jaw lever@and
the top surface of feed plate @ is 8mm at the po—
sition where the machine has stopped after sewing.
2)To adjust the height of the button clamp unit , l
loosen screw @ in the button clamp lifting hook -

and move button clamp lifting hook @ up or down.

FEEWARNING A TR ssEsiEm ASEY, BXEEE, HADEBRIELRIEFERT,
To protect against possible personal injure due to abrupt start of the machine ,be sure to
the start the following work after turning the power off and ascertaining that the motor
is at rest

+x. EMEARIAZE Work pressing force

25 @K ERMEHENETTO TRk EREA
28.5~29.5mmEt It ERIESIRINEE . FEE
B2E @ #HITHET.

The standard work pressing force is by providing
a 28.5 to 29.5 mm between the top end of nut @
and the botiom end of pressure adjusting bar @ .
Turn nut @ to adjust it

FEEWARNING #TRiRpEZERASSEY, EXEEE, HADEBRICLEERDRERT.
' To protect against possible personal injure due to abrupt start of the machine ,be sure to
the start the following work after turning the power off and ascertaining that the motor
is at rest

+75. IBIFTFEFTIEEE Adjustment of the button clamp stop lever

EERE, FRTETEZ @ /9I1E, FTHAN
BT @ FHRAHNHO. BANRHIIER
BE, AREAHNSSHINRHNVEREER
# @ BEETHKAH®

When clamp screw@is loosened in the state of
stop—motion ,button clamp jaw levers @ opens/
closes with button clamp stop lever @ ,Seta
button to the correct position and fix button clamp
stop lever @ at the position where taking in and
fix button clamp stop lever @ at the position where

taking in and out of the button is easily performed
with clamp screw

—10-




FEEWARNING # 7z HERASEE, BEXEEE, BADABENEETEERT,
To protect against possible personal injure due to abrupt start of the machine ,be sure to
the start the following work after turning the power off and ascertaining that the motor
is at rest

+t. RERSHELIEE Timing of thread tension release

—EEk @ HEbiLk, —HERNFFRE,
ELRNEZE, BNMEREREHNE, ],
Mt L& BRH FRBISHT LIREE B H44~47
mm ( TQX75tES454~57mm ) 45k, $5FIEE
BRETIHRKH, BHTUTHE,

THRER @ , BBLIIEANE LKA, AL
X@ TEENZE, REFE, HTSETR,
HERMTAEHZENHEETS.,

Turn the needle driving pully as you draw the thread in the direction of arrow mark @ and you will find a point at

which the tension discs on the tension post No.2 release the thread . At this moment ,the standard distance from
the top end of the needle bar bushing (upper) to the end of the needle bar is 44 to 47mm(in case of the needle

of TQX7,54 to 57mm). Perform the following adjustments especially when the undermentioned troubles occur

frequently,Loosen nut @ , insert the blade of a screwdriver to the top slot of the tension post No.2 and turn it in

the direction of arrow mark@to the lower the height of the thread floating bar and in the opposite direction to

raise the height. '

EE HASE
1. AR E MR R LR ITE HEE—=
2.7 RS, M&EHRERER HHER—=
SEEWME THHER—E
Phenomenon Height of thread floating bar

1.When the stitch made on the wrong side of the
workpiece is too loose

2.When the thread is broken at the time of stop—motion Make the needle bar slightly lower
3.When the thread is broken frequently Make the needle bar slightly lower

Make the needle bar slightly higher

IEEWARNING » THERABHERASEY, HXHEEE, BADLHLELRHEERT. |
To protect against possible personal injure due to abrupt start of the machine ,be sure to
the start the following work after turning the power off and ascertaining that the motor
is at rest

+/\. 2BRF14BRINAEYIFE Setting for 2-or 4-hole buttons

B\ T ROV DB B EE ST |
BEE—T4AFE Fu%ﬁ Jlmm, 4RRAINFBXEMEZEENIZAHER,.

BExE

B TEZXFAETO, 2RAMFZIN0ONME, 4RATMBIRENEERITIEE,
TREE, BiETON Q MAMENEENZE, AEHEEEEREQ,
R

AMREERBEFRFERTIAZHTAE. R TEH, $OETHERNEENFRED, REET

—11-




Perform the adjustment after confirming that the sewing machine is located at the position

of the stop—motion

Measure the distance between two holes in a button and set equally crosswise and lengthwisefeed regu—
lators for 4-hole buttons.

Lengthwise feed

Push down lengthwise feed adjusting lever @ and set it to "0"for O-hole buttons or a correspondingamount
for 4—for buttons.

Crosswise feed

Loosen nut@and set section® of pointer@ to a corresponding amount. Then tighten nut@.a corresponding
amount for 4-hole butto ns by the respective procedures below according to the sewing methods

The choice of pattern

When you need to sewing 4-hole buttons ,put down press foot ,

IEEWARNING » ThissmmismASEi, BEERE, HADEHEREEBHEERT,
To protect against possible personal injure due to abrupt start of the machine ,be sure to
the start the following work after turning the power off and ascertaining that the motor
is at rest

+h. PEEE Automatic thread trimmer

EEHNEFNTS FAZST/UE, YIREER
(BT ) @7 @ EimEHIHR A E R RZ10~10mm,
BEAO~11mmET, BEMEIEY, EFTEHHME, "

FRESO (21 ) , ERIEEELZ @ , # /’
TIRE . BIMNTRESO K, BEETSEEL e —mea
O FEAFEREKTE, ‘?Er- \
When the presser has completely lifted at the stop 10 ~ 11 mm /

motion position ,it is the standard that the clearance
between thread trimming connecting plate (front)

@ .and the end face of the slit of throat plate ®@is
10 to 11mm.To adjust the aforementioned clear—
ance,tilt the machine herd,remove the oil shield,
loosen two nuts @ and move connecting screw
back or forth.When you tighten nuts@,ensure that
joint @ stays in the horizontal position.

EEWARNING 3 Trit 2R EsiEm A S=Hg, JEXERE, BIADEBIELENEERT,
To protect against possible personal injure due to abrupt start of the machine ,be sure to
the start the following work after turning the power off and ascertaining that the motor
is at rest

42




Z+. RIEFMEARELHRAE

Clearance between the button clamp lifting lever and the adjusting screw

EEHTEFERAFONFEMETELON
EIBRIEEA0.5mm, RERATELES @ 175
EZE.

Provide a 0.5mm clearance between the end face
of button clamp lifting lever @ and adjustinf screw
@ at the stop—motion position ® .

4. LEARAFHRERE

EBHTIREES . #EEFO., HBER O
HBEEE © NIRFREZILERAT @ L.
EEEME IV E NS RAIES Z M E R imE
ExEft, RENTEREFRE, ARAEL
0 FEEE,

Put moving knife push—back spring@®,stop—motion
rubber cushion washer @, stop—motion rubber
cushion@®and stop—motion rubber cushion washer
®. inthis order, to L-shaped lifting rod @.Make
the jaw of the machine arm come into close contact
with the end face of the stop—motion rubber
cushionwadher at the stop—motin position and set
the L—shaped lifting rod without a play. Then tighten
it with screw@®.

—+=. ¥# Setting a number of stitches

THREBE, BIFENEFE, RAERASTHEATERZ MHBETHF

(ETHER) #TEHR

To change the number of stitches , open the left-hand side cover and change the number of stitches using

stitch number adjusting screw and stitch number adjusting lever

SEHHEE % AEASHE, BIFNRFEIAT
2y @ , HEIBERHUAEEHITEE,
How to adjust 8 stitches: To make 8 stitches,
loosen stitch number adjusting screw @ and fix it
to the position as shownin the illustration

=4 B

(optional)

165t RIAZ 3% AR AR, BITRsEAT

By @ , BIHAAEM, AEHFRHMBATELO,
FEIERNAEEHITERE

How to adjust 16 stitches: When stitch number

adjusting screw @ being set for "8 stitches" has

arrived at the left end ,loosen stitch number adju—
sting screw@ and fix it to the position as shown in

the illustration




B25THFE T % E16HBIREREERER
IHHBRATEROE @ BTG, BRA%KKE
B2 @ (MER) HEHERETIT O (HER)
How to adjust 32 stitches: In the staté of 16 stit—
ches ,stitch number adjusting gear roller which
is attached to the large gear comes 1o the lower
side ,assembile stitch number@adjus:ting lever®
(supplied as accessories) using hinge'screw @
(supplied as accessories)

#

FEEWARNING # THIERARTERASER, SLEEE, HADEBIELRNEERT,
To protect against possible personal injure due to abrupt start of the machine ,be sure to
the start the following work after turning the power off and ascertaining that the motor
is at rest .

—+=. E¥EEREZ Adjusting the position of the stop-motion

BOYERERELE, FREEORHT O M

B @ HEAEE

Adjust so that claw @ of the stop—motion cam

comes in contact with stopmotion hook @ when

the sewing machine completes the sewing and

stops

EE: ERDEETR, HETEH1300rpm«—
1500rpmEsd, E—EEFFEEEME,

Caution: When replacing the motor pulley and

changing the sewing speed from 1300rpm to
1500rpm, and vice versa, be sure to readjust the

position of the stop—motion.

A% EEARRIES NS RER (JT O
EEEQZ BT EHIRN ) BirhiEECEREEZ

© (2% ) BAF EEIEH AT LR O , REE
FEAMERZELZ @ EEARIIEE RN
BIEIEARFE, FirERAERERZO (2

&) , EBEEEIEHFT LR O AREEEH
MNEREE2O,

Adjusting procedure :When the stop—motion hook

comes in contact with the stop—motion cam and

rebounds ,(when there is a clearence between

claw@and stop—motion hook @)

loose two stop—motion position adjusting screw @ turn
Stop—motion adjusting cam @ in the direction of A,and fix stop—mPtJiorkposition adjusting screws @ When the
stop-motion hook stops before it comes in contact with the stop—motion cam claw Loose two stop—motion
position adjusting screws® turn stop—-motion adjusting cam@in the direction of B and fix stop-motion position
adjusting screws @ '

—+m: FRLEKMER Changeover of with/without knot-tying

BEABEEN, BEEEATHRREOET C REATESE, BREASTREAONRE
To make "with knot-tying ",pull knot-tying chan— To rr}ake "with knot-tying “,pull knot-tying chan—
geover knob@ toward the down geover knob @toward the up

—14-




—+5. EELEEMEESX How to connect the metal fittings of the belt

REFEHEEEZ @ B, FHELTHERH
1.5~2mmA%, AEITEEE.

Tighten connecting screws @ of the belt so that
the screws protrude approximately 1.5 to 2mm
from the reverse side as the standard.

FE: LBETREIETRLE, SRS,
HODEE, ERAIENETEESRE
igat,

AEFHR, BEEAEILEIGES
W H R

Caution :1.When assembling the belt to the pully

and rotating the motor after closing the

side cover ,confirm that the side cover
dose not interfere with the metal fitting
of the belt.

2. Take care not to allow the belt to be
clogged with oil when assembling it

1) REZHMER, FRYMAEEFREMNEE ©.
HEHTR@

2) MINEEO TUHTREH® LR, HlE
HTHE® TUHTEEEZ @

1) In order to install the attachment on the mac—

hine ,you may have to remove button clamp
mechanism@ or feed plate @

2) Detach the snap ring from button clamp insta—
lling stud ®,and you will be able to move button
clamp mechanism assembly @ Remove screw
@ ,and you can remove feed plate @

FEEWARNING # TriEsAEmERASSH, FEEEE, BADEBEELENEELT
To protect against possible personal injure due to abrupt start of the machine ,be sure to
the start the following work after turning the power off and ascertaining that the motor
is at rest

—15—




Fi& Use

FEHH Flat buttons

KA Large-size | 483 Medium-size | —#2%4030 General

A Snaps

A B

C D

B—

TEE + 14
Schematic drawing =% L)
B

G |

e 4130 R ~F Button size | 4130 R <FButton size |#F1E %% Button diameter 6mm RT Snap size
&£ Remarks | 23705 mm k1o 5 ~t Snap

#R~F E Thickness 6.5mm A:8mm

B: $20to ¢28mm | B: ¢ 12t0 $ 20 mm 2 Width 3, 2.5mm
E Use #$n%:4% A Wrapped-around buttons | GILFET | 71305 £Tinfe
EE— T Frist process| %= T B Second process |—#& General| Stay button Labeis

F

G H I

E
Schematic drawing A X
:&

<
-1 IE |

. $T#0S & Thread
%i¥ Remarks | shank height
A:5.5 mm

$T30E B Thread | 4731 %8 B Stitch

shank height .
A°5.5 mirt width 3 to 6.5mm

=75, ¥ ( 23%d0 ) §T0MiE Attachments for shank buttons(Pearl buttons)

REFE:

EITHMINE EMMAER TR, %% 2% AM

NEEO , TRETEZO , EBIHEE

EBO, iV EFEAENN® EsahiE,

B, iLZHNARER TS @ EIFEEERH

T @ W%Est/ahiE, AGAEEEZ @ BER

Ko BAMEFFT@BEHANELNTHIALE, BEF

B2 @ EERER.

(ERAX)

1) I EEEL® , BAEM TG A2
@ K AIREO0.5~1.0mmaIt s, KSHEE
EBLE@,

2) FLHin, FRECIEL® 1® , FAEEM
EH®EERMEEEAINFRG,

3) HEHANEHNO®NENR, BiTHiEAKEE
B, BHEANTROGATEE, UEEES T
iz,

4) FTFEINER, EEh @ BEAMERAFEY
{I“LEO

EE: 1.ENRNTE AL ® £HAE

FEERE,
2.3MINEE EFHT BN EENIEF

D MIINESHIEFE @ LB

HFOROMIMERES @ ~184,

( INSTLLATION)
Remove both the button clamp mechanism assem
—bly and the feed plate from the machine and install
attachment@in place.Loosen screws @ and adjust
button clamp bracket@to permitthe needle to come
down in the middle of the needie slot in shank button
adaptor@.Attach button clamp feed plate @ using
screws @ in the way that it permits the needle to
come down in the middle of the needle slot in feed
piate @ .Insert the top end of button clamp stud @
into an opening in the jaw of the machine arm and
fasten it by screw @ .

FEEWARNING # THLRREHERASER, BLELE, BADABLBLEHEERT,
To protect against possible personal injure due to abrupt start of the machine ,be sure to
the start the following work after turning the power off and ascertaining that the motor

is at rest

—16-




(ADJUSTMENT AND OPERATION)
1)Loosen screw @ .let feed plate® recede 0.5 to 1.0 mm from the left end of button clamp jaw lever @ and
retighten screw @ .
2)Set a button in place,loosen screws ® and @ and align shank button holding clamp @ with the center of
the button.
3)Shank button holding clamp ® must give proper pressure to the button so that the buttonstays steadily in
position while being sewn. Loosen a setscrew in thrust collar@and potate the thrust collar until shank button
holding clamp @ provides proper pressure.
4)You may fix button clamp biock @ in a convenient position for operation.
CAUTION:1.When you fix the thrust collar, ensure that button ciamp rotating shaft @ does not play axially
in its bracket.
2.Adjust liting hook 2 and stoppef pin @ so that L-shaped lifting rod roller @ does not come in
contack with button clamp bracket @

—+t. E&5TME—TIF Attachment for the first process of wrapped-aroud button

(REFTE)
AREBL@MNSHELO BELANOEEE
LERANTUNEO LLE, |EMIUL ZEE
MPLEREHERNNE,

(ERFE)

55TEENTN—&, ERNENETmZENES
ERT, FUEERTRETRTIELZERK,

( SEI-2%&FATHITRIET P4AR)

( INSTALLATION )

Attach wrapped—-around button foot @to the
ordinary button clamp jaw levers using screw @
and guide pin screw @Align foot @ with the jaw
levers so that they permit a button to rest in the .

middle.
(ADJUSTMENT AND OPERATION)

Adjustment and operation are almost same as those for the flat buttons,but you mustadjust the thread pull-off
lever to provide more amount of thread in order to make the thread loose below the button for thread shank
formation.(refer to 3—-2.Adjustment of the thread shread pull-off lever,P.4)

FEEWARNING #TBLRpEmsmASER, HEERE, BADARRELANEERT,
To protect against possible personal injure due to abrupt start of the machine ,be sure to
the start the following work after turning the power off and ascertaining that the motor
is at rest

=+, GBS TR Attachment for the second process of wrapped-around buttons

(REFE)

HTMMEE., FREDBEFARERRRE, =

EEEEE2TFRANGO

B2, ZOBSEEHFELENIT, RRBINTIREE

£O. 7EERFO. TEEEONIRFRET@ ,

WATRESEZR, BIERNSBEEFEOE

EEEMREERFILTHRE

(EAAZE)

1) ITRRREBLOREZFAEETS (X )OME
ZRAEEMHE (/) @BIEEHLENF L,
WERERKE.

2) M, MM LAEF I,

3) BEXZIEIZAO,




( INSTALLATION )
Remove the button clamp mechanism assembly,button clamp pressure adjusting bar and feed plate from the
machine and install attachment for the second processof wrapped-around buttons @ .When you install a
Z035 attachment,you must
Remove also the L-shaped lifting rod. Lnsert moving knife push—back spring ®,washer @ ,cushion @ and
washer®in Spring Guide shaft@ in this order. Make certain that the stop—motion Mechanism has completely
engaged and install The attachment assembly in place in the way that cush—ion comes in close contact with
the surface of the machine arm without play.
(ADJUSTMENT AND OPERATION)
1)Loosen screw @ and adjust the thread shank length by moving guide (large)- @ and guide(small) @ in line
with the point of needle entry. )
2)Set a button (tilt it slightly for easy insertion)and pass the thread as the arrow shows.
3)Set the lengthwise feed t0"0".

FEEWARNING A ThiRARERASEY, BXEEE, BADRBLELHYNEERT
To protect against possible personal injure due to abrupt start of the machine ,be sure to
the start the following work after turning the power off and ascertaining that the motor
is at rest

—+h. §5TFEH Attachment for snaps

(REFE)
HTMINEENMHREH TR, BEEGIEMEES
ZEEEAIMMUE, REFENATHEN®,
ittt EImATLE, RE, EFEINIE
EFENPRES, KELFENMNEE, Ll
STERMERENALE, MEZRHAERNIE, BT
BRAREZ @ #HITRE, 25, EHIATHER
Q@ NOEMTFENAMENENOTENMERS
%é_ﬁo

( INSTALLATON )
Remove the button clamp mechanism assembly
and the feed plate. Set both the crosswise feed
and lengthwise feed graduated plates to"4mm".
Install snap clamp feed plate @ in the way that the
needle drops evenly at four corners of its square opening. Install snap attachment assembly @ on the
machine, place a snap on the snap clamp jaw levers and make sure that the needle drops accurately in each
hole in the snap.if necessary.Loosen hex head screws @and Adjust the position accurately. Lastly, make sure
that the concave section on the bottom face of snap clamp slide guide @ accurately matches the convex
section on snap clamp feed plate @.

FEEWARNING T RARDERAS T, FLEEE, BADEBTEEEDEERT,
To protect against possible personal injure d_ue to abrupt start of the machine ,be sure to
the start the following work after turning the power off and ascertaining that the motor
is at rest

=+4. §T£E# Attachment for metal buttons

()
HTHGNIEERAENTE, RESENEMNEEQ, $RETELIEO, NEBIIUNEELO , ikl
SIERFEEIUN@ WEstamhE, 54, FETEL@EEEENAGENTR @ , it EIFEaE
TH @ MEsHET, MEMEFTO EANELNNIE, RAEAERELEOBEER,

—18-




(ERFAE)
1) HEEREEL ©, EEFEHTHR O LM
HABRERE. ~1.5mmARFEEEEL0.
2)R 4RI ST EI B £ @@ it EH ®EF
FEAEHEMAT R,
J)ITHAEIE IR 22, F T I @ BT E L nIER]
® MESEES R INZ .
4EAMERITAOREB DA ERAENLEE
1.5 B IR IR RO 7T B A REEE.
23NN E _CFE,IFAEMNESMNREAHEAI
MESIEHHG LLERAF OROMIMERES
@ At
(INSTALLATION)
Remove both the button clamp mechanism assem-bly and the feed plate from the machine and install attach-
ment @in place.L.oosen screws @ and adjust button clamp bracket @ to permit the needle to come down in
the middle of the needle slot in metal button adaptor @ . Attach button clamp feed plate ® using screws @ in
the way that it permits the needle to come down in the middle of the needle st in feed plate .Insert the top
end of button clamp stud @ into an opening in the jaw of the machine arm and fasten it by screw®.
(ADJUSTMENT AND OPERATION)
1)Looen screw @,let feed plate @recede 1.0 to 1.5mm form the left end of button clamp jaw lever @ and retig—
hten screw@®- '
2)Set a button in piace,loosen screws @ and @ and align metal button holding clamp @ with the center of the
button.
3)metal bution holding clamp g@must give proper pressure to the button so that the button stays steadily in
position while being sewn.Loosen a setscrew in thrust coolar @ and rotate the thrust collar until metal button
holding clamp @® provides proper pressure.
4)You may fix button clamp block @ in a convenient position for operation.
CAUTION: 1.When you fix the thrust collar, ensure that button clamp rotating shaft @ does not play axially in
its bracket. )
2.Adjust lifting hook @ and stopper pin @ so that L-shaped liting rod roller @ does not come in
contact with button clamp bracket @ .

FEEWARNING s TriERpEsEnm A EE, EXEER, BADABIELENEERT.
To protect against possible personal injure due to abrupt start of the machine ,be sure to
the start the following work after turning the power off and ascertaining that the motor
is at rest

=+—. BERETFLTMES Motor pully and belt
1O EREE. BAIIZE200W (/457 ) (ERSE,

2) BERAVEET,
3) DEEHRMEIVBRENX RN TRAT.

T 7
BEHHERES (
HZ Rpm Motor pully part Number : (@

50 1500 "] 76
1300 ¢ 64.5
1500 4 $64.5

- 1300 _ $57




Eﬁm%ﬁﬁﬂ,MEﬁ&%%%E%ﬁﬁﬁ%@oEEETEﬂEm%ﬁEO

EMROIARER, BEETEAH1300m  1500mpmit, E—EEFELERME, (S83-14, BECSHE
ZP.8)

1)For this machine a single—phase or 3—phase 200 watts (1/4HP)induction motor is used.

2)Use a V belt.

3)The sewing speed depends on the diameter of the motor pulley as listed below;

The rotating direction of motor is counterclockwise when viewed from the motor pulley side.

Be careful not to rotate in-reverse direction.

When replacing the motor pulley and changing the sewing speed from 1300rpm to1500rpm and vice versa,be
sure to re—adjust the position of the stop—motion.(Refer to "Adjusting the position of the st&p—motion",p.&)

R ER PuE
. 1EEFERR. AERERNNELEARS
2 EEHITHERR. AR LT,
3 ELRNBNES L. RELRNRTEES.
4MINEEMN A EXE. HBHE] 7 B 5 8mm.
5&%%E%ﬁﬁ%ﬁ§xauwwm L SRR,
BHLEHR A E BN H il FIMBIRE L.
7.4t S nERAT AR BH .
2RI | | GEERANEERR. LR N EATR L.
BARTHE | 2EEEHEAKK BB ERER.
325, iR |
4 HH 43
2% 1 BENERR. AERL BN EARD.
B | i RS TR SRR S,
BE—ERNBHEARE. RE_SRNZRE.
4 HEHREEBEMA Tl RMERE2IFE.
55 EMEARE. AERERET.
4BESTIM | 1L ESBITRERE. LR,
EEERE. | 28SRNESRR. R IR EI B . (R 4T 2
3IRSTEAER R (AREX) RESTRETBRIFE.
SHIMEE— | ooy saeirmeer BELK AR EIH
EM%$%K LK IHITEERR
6.ABHYIE | 1.5 _BRNRNRS AT RRERER N EFERS EREDT
TR 2 H4TREEIEL A
3RS EELERRE AR R EREH.
4 ERESIAK RHEMEH BEESHTEE.
THIETE | 1\ BHNSENMRERENNEBISF. | BEumIaE
2 HISHEE R BMA . AIBIRE AR
3EEEH RS BT
ABHNSEINEERR PEBH NS ETNEE
SELHEL | 1B NBERR. AENBHBHINLE.
oRHHLE | 2B TNALMBERR. AEBYNSENNEE
OFIREHE | 1 & IYLESRE HEBHIIME
MEHBAK | 250EE LA ELK. HBH 7 B A% 5 8mm
10IEERH 1B NHERE RS ERBIHIIEE.(10~11
EE%-&E‘EE BT i) iE.( mm)
KEE 2iINEE FH= FEHME_EFA = AEEH8mm

—20-




TROUBLES CAUSES CORRECTIVE MEASURES
1.Thread 1.The yoke slide does not move in the Adjust the timing of forward,backward and sideways
breakage correct way. of the yoke slide.

2.The tension lever has been improperly
adjusted.

3.The thread tension post No.2 fails to
release the thread at correct timing.
4.Lifting amount of the button clamp jaw
unit is excessive. )

5.The thread nipper catches the thread
The nipper has been improperly adjusted.
(The clearance is too small.)

6.The needle does not ebter the center of
the holes in the button,

7.The needle is too thick for the diameter
of the hole in the button.

Properly adjust the tension lever.

Make the thread release timing slightly earlier.
Adjust the lifting amount of the button clamp jaw
lever to 8 mm.

Adjust the position of the nipper bar block.

Adiust the button clamp jaw lever holder.

Replace the needle the needle by a thinner one.

2.The machine
foms a seam
after it has run
for a while
instead of for—
ming it fom

the start of
sewing.

1.The thread pull-off lever has been
improperly adjusted,

2.Tension of the thread tension guide on
the face plate is excessive.

Adjust the thread tension guide on the face plate so
that it provides a lower tension.
Properly adjust the tension lever.

3.Buttons are

1.The yoke slide does not move in the

Adjust the timing of the motion of the yoke slide at

not sewn correct way. each end.
tightly 2.The threadp post No.2 fails to release the| Make the thread release timing slightly later.
thread at correct trming.
3.The threadp post No.2 does not give Tighten the tension nut of tension post No.2.
sufficient tension.
4.The need does not enter the center the | Adjust the button clamp jaw lever holder.
holes in the botton.
5.The work pressing force is too high or too| Adjust the work pressing force properly.
low.
4.The last 1.The tension lever has been improperly Properly addjust the tension lever.
back—tack adjusted.

stitch is poorly
tensed

2.Timing of the knot-tying plate is incorrect.

3.The nipper has been improperly adjusted.
(The clearance is too large.)

Advance the timing of the knot-tying plate.
(Adjustment of the knot—tying notch)
Adjust the nipper with the nipper bar block.

5.The first
stitch trails
pelatively
long thread
from the
right side of
the button

The thread pull—off lever does not work
properly.

Adjust the thread pull-off lecer by the nipper bar
block(rear)

6.Thread
trimming
failure in the
state of stop—

1.The thread tension post No.2 fails to
release the thread at correct timing.
2.The needle hits the edge of the holes in
the button.

Mawe the thread release timing slightly later to give
more tension to the stitches.
Adjust the button clamp jaw lever holder.

motion 3.The thread nipper fails to press the thread| Adjust the nipper bar block.

4.The work pressing force is too high. Adjust the work pressing force by the pressure

adjusting nut.

7.Thread 1.The moving knife does noy separate the | Adjust the position of the moving knife.
trimming thread on the fabric with its separation nail.
failure 2.The needle does not enter the center of | Adjust the button clamp jaw lever holders.

the holes in the button. -

3.The last stitch skips. Adjust the looper.

4.The moving knife thread separation nail | Adjust the height of the moving knife thread

is too high or too low. separation nail '
8.The needle 1.The moving knife is set in wrong plce. Adjust the position of the moving knife when the

thread is cut in
two places on
the wrong
side of the
fabric

2.The moving knife thread separation nail
is too high or too low.

machine is in the stop—motion state.
Adjust the height of the thread separation nail. -

21—




—

B RS R EUR AR B R 0 [ 42 2
High Speed 1-needle Cylinder Bed Lockstitch
Bar Taching Industrial Sewing Machine

= B B =

PARTS LIST
=] X
CONTENTS
— WMEEZEGERTS
1. %}1§I5§ﬂ314=----'-'----------------------'-----------------------'-----'-------'----'----? .................. 23
BUTTON CLAMP MECHANISM COMPONENTS
P 1 [ 1 o T PN wwoiane seeeresserayn e an s s nan s 25
ARM & MISCELLANEOUS COVERS COMPONENTS.
3. ﬁ@ﬁ*ﬁ;%ﬁ{¢27
LOOPER SHAFT MECHANISM COMPONENTS _
R e, = < | TR SRR s 54 serereesnaenseeensns 29
NIPPER & THREAD TENSION PARTS COMPONENTS
e = S T U 32
FEED PLATE COMPONENTS
6. gﬂ%;‘%ﬂ.*ﬁ;’ég‘gﬁ; .................................................................................... 34
BUTTON CLAMP LIFTER COMPONENTS
7. R AT SR e e e rer e e 37
NEEDLE DRIVING PULLERY SHAFT COMPONENT
8.%+$?3Eiﬁ$ﬂ*@%ﬂ¢# .................................................................................... 38
NEEDLE BAR DRIVING MECHANISM COMPONENTS
9.ltib$ﬂ*@§ﬁFF .......................................................................................... 39
STOP MOTION MECHANISM COMPONENTS
10_%+§iﬂgﬁ§*ﬁ§é§ﬁ¢# ................................................................................. 40
STITCH SELECTING PARTS COMPONENTS
11-?T£§$E§é§ﬂ¢# ....................................................................................... 42
THREAD BIND NOTCH COMPONENTS
Qo o e TP 43
THREAD STAND COMPONENTS
T == L P 44

ACCESSORIE PARTS COMPONENTS

i,




=, ExBH

- BUTTON CLAMP MECHANISM COMPONENTS




REF No [ RART NO DESCRIPTION QTY
FE t = R HE
1 85.1-00 A PICK-UP DEVICE ASM 1
2 85.1-1 HBEZEY BUTTON CLAMP LIFTING HOOK 1
3 95.7-12 | s EBEALEEES  SCREW 15/64"X28 =9 2
4 85.1-2 | ke stimsT SCREW 3/16"X32 L=13.5 2
5 95.10-7 kR R igsTH WASHER 5X10.5X1 1
6 85.1-3 EE : BUTTON CLAMP HOLDER 1

7 90.3-13-5 | 47 seiRuasssestimsT SCREW 9/64"X40 L=13.5 1 -
8 85.1-4 | egkSReitEimsT HINGE SCREW D=5.5 H=3 1
9 85.1-5 | saskpep= JAW LEVER HOLDER 1
10 85.1-6 | SER~HEWHEEST  HINGE SCREW D=5.5 H=1.8 1
11 85.1-7 | Gk R~ESRZEEST CLAMP SCREW A . 1
12 85.1-8 HFZR~TETHR SNAP FASTENER CLAMP STOP LEVER 1
13 85.1-9 | HikSRiEErigsTias  NUT 1
14 85.1-10 HEE BUTTON CLAMP SLIDE 2
15 85.1-11 | &sk 1 zhéy BUTTON CLAMP STOP PIN 1
16 85.1-12 ] BUTTON CLAMP LEVER JAM (LEFT) 1
17 85.1-13 HHFEL BUTTON HOLDING SPRING ,LEFT 2
18 90.4-19 | spskesprimsT HINGE SCREW D=6.35 H=3.9 1
19 90.3-13-5 | thskipmasmtimsy SCREW 9/64"X40 L=3.5 1
20 85.1-14 | sgseames BUTTON CLAMP SPRING 1
21 85.1-15 R BUTTON CLAMP LEVER JAM (RIGHT) 1
22 85.1-16 HeiRsER BUTTON HOLDING SPRING ,RIGHT 1
23 95.7-12 | snEesiEAsniigsy  SCREW 15/64"X28 L=9 1
24 85.1-17 | eiskE H1im3s4F BUTTON CLAMP PRESSURE ADJUSTING | 1
25 85.1-18 | ek Higsouss PRESSURE ADJUSTING SPRING 2
26 95.13-6 | sk EHiFETIFIES NUT M6 1
27 85.1-19 | s FINGER GUARD 1
28 85.1-20 | epskpm HyimesiTae SPRING HOLDING SPRING 1
29 85.1-21 EEEH HINGER PIN 1
30 EEHEH S SNAP RING 1
31 95.13-6 | EEEIw)SsTIER NUT M6 1
32 85.1-22 | e ke PICK-UP DEVICE STOPPER PIN

24—




R EESB 4
ARM & MISCELLANEOUS COVERS COMPONENTS

5=

—_
—




REF No | RART NO DESCRIPTION QTY
Fs T = Z W HE
1 85.2-3 ERAY FACE PLATE COMPL. 1
2 85.2-4 EHREET SCREW 4
3 85.2-5 R AEEE TENSION SPRING 1
4 85.2-6 PAERIRASY NIPPER RELEASING STUD 1
5 85.2-7 HERSANo4 R IEREST SCREW 1
6 85.2-8 T £5aNo4 THREAD GUIDE NO.4 1
7 85.2-9 E£HRE#No3 THREAD TENSION NO.3 ASM. 1
8 8520-9-1 | EZHRENC3 TENSION ADJUSTING BASE NO.3 1
9 852-9-2 | FEZHENo3 THREAD PRESSER PLATE 1
10 85.2-9-3 | EL&EENOS TENSION SPRING B 1
11 85.0-9-4 | IEZEHHNO3 THREAD TENSION STUD 1
12 85.2-9-5 | E&BETES THREAD TENSION NUT 2
13 MR 3.2 E-RING 3.2 1
14 85.2-4 EAMEERET SCREW 8
15 85.0-34 | BE=E RUBBER PLUG 1
16 85.2-11 HLkEMZE SIDE COVER RIGHT 1
17 ' RIS SAFETY LABEL 1
18 852-13 | HLkAEM= SIDE COVER LEFT 1
19 i) SCREW M8 L=30 4
20 850-14 | LEZsR STOPPER 1
21 85015 | IEBhEREBET SCREW M5L=8 2
22 85.0-35 | DI GUIDE PIN <
23 85.0-16 | MFEHIREST SET SCREW 1
24 85217 | EHEHHER BED OIL SHIELD 1
25 85.0-18 | FHEXRRST SCREW !
26 85.2-19 | HHEAH BUTTON TRAY ASM !
27 EA O EEAIHEA CAN INDICATING PIN A 2
29 85.2-20 | SAERERBITEEREL  SpRING WASHER 6.5x14x17 f
30 85.2-21 AR5 (E) SIDE COVER LEFT ;
31 85.2-22 SAE LOOPER COVER 1
32 g5.2-23 | M=EIEFER SIDE COVER SPRING 5
33 85224 | MEIEFHEEERST SCREW M4 L=6 .
34 85.2-4 | MMIHHIRIET SCREW 5
35 85.2-25 | [EARIMIE OIL DRIP FELT ]
36 85226 | SH=RKERET SHOULDER SCREW D=6 H=2.7 )
37 85227 | EHEM=E) SIDE COVER RIGHT 1
38 85.2-28 | IEARMUZ(A)BEH SIDE COVER HINGE SHAFT RIGHT 5
39 85.2-29 AR 5 () S SIDE COVER HIGE SHAFT LEFT 1
40 85.2-30 RIS (A) 5255 KIZ$T SCREW M6 L=6 1
41 85.2-31 R EE MACHINE SUB BASE 1
42 85.2-30 RS (Z)$e 540 =7 984T SCREW M6 L=6 1
43 85.2-32 THEENREFEEES  SUSPENSION SCREW 1
44 85.2-33 FERRA N ASSY SAFETY PLATE 1
45 85.2-33-1 | IFERIRLZE SAFETY PLATE INSTANLLING BASE 1
46 90.1-46-1 | #ERIR SAFETY PLATE 1
47 85.2-33-2 | IPERIRZIEIRST SCREW M4 L=6 2
48 85.2-33-3 | IFERIERIEESTERE WASHER M4 2
49 35.1-4 Pk EEMEBEE RUBBER PLUG D=12.5 L=4 2

50 FOs SPRING PIN 5X10 1.

—26—




TiE 20 % #8 K 3B 4

_—

8 ool

~

LOOPER SHAFT MECHANISM COMPONENTS

S .
Lo

sy
iy




REF No | RART NO DESCRIPTION QTY
ES # = EA HE
1 85.3-1-00 | Z=$HZEAH THRUST COLLAR ASM 1
2 85.3-1 T ERE THRUST COLLAR D=7.94 W=7 1
3 90.4-14 Tt EEEET SCREW 9/64"X40 L=6.1 1
4 85.3-2 PSR IEST SCREW 1
5 85.3-3 FETIR NEEDLE GUARD 1
6 85.3-4 ERBEEA POSITIONING FINGER YOKE SLIDE 1
7 85.3-5 R B RERIEEET SCREW M4 L=9 2
8 85.3-6 LR FRIREE YOKE SLIDE INSERT 1
9 85.3-7 LR YOKE SLIDE 1
10 85.3-8 BEEREAN ASSY LOOP POSITIONING FINGER L 1
1 85.3-8-2 | EEEEEERR LOOP POSITIONING FINGER CAM RO 1
12 85.3-10 | EEEEEHERERIZST  HINGE SCREW D=6.35 H=2.4 1
13 85.3-11 THEHES RIB5T SCREW 1
14 85.3-12-1 | #HiE THROAT PLATE 1
15 85.3-12-8 | EHEHEH THREAD BIND PLATE GUIDE 1
16 85.3-12-3 | HEHL&H THREAD BIND PLATE ASM 1
17 85.3-12-9 | FH;MEHREHLEEET  SCREW 1
18 85.3-12-10 | &EHF LINK 1
19 85.3-12-3 | FIEHZER THREAD BIND SUPPORT PLATE 2
20 85.3-12-4 | BEIZET] COUNTER KNIFE 1
21 85.3-12-6 | ®Z17] MOVING KNIFE 1
22 85.3-13-00 | ERAORAH ASSY LOOP POSITIONING FINGER C 1
23 85.3-13 BfRai LOOP POSITIONING FINGER CAM 1
24 40.3-30 BT SCREW 11/64"X40 L=3.5 2
25 85.3-14-00 | WEAHAL ASSY CAM AND LOOPER SLEEVE 1
26 85.3-14 | HEA%H CAM AND LOOPER SLEEVE 1
27 43.5-26 TEAGHIZET SCREW 15/64"X28 L=4.0 2
28 85.3-15 HEOE LOOP POSITIONING FINGER CAM RE 1
29 40.2-34 IR ERET SCREW 11/64"X40L=2.8 2
30 85.3-16 TEHREIE LOOPER SHAFT BUSHING FRONT 1
31 85.3-11 THHRIES BIB4T SCREW 1
32 85.3-17 T LOOPER SHAFT 1
33 85.3-18-00 | THEEAH THRUST COLLER ASM 1
34 85.3-18 THER THRUST COLLER D=11.11 W=10 1
35 95.3-13 THEEEZRST SCREW 1/4"X40 L=5 1
36 85.3-19-00 | TEHIEREAZEEY SCREW 1/4"X40 L=5 1
37 85.3-19 TEHHIEHE A LOOPER SHAFT DRIVEN GEAR ASM 1
38 90.2-36 TR RE R R IR ET SCRE 1/4"X40 L=6 2
39 85.3-20 THEHAE G THRUST BALL BEARING 1
40 85.3-21 THEE LOOPER SHAFT BUSHING REAR 1
41 85.3-22-00 | WRFTEH WORM WHEEL ASM 1
42 85.3-22 BRFT WORM 1
43 185.3-23 IRFTIRET SCREW 1/4"X40 L=7.0 2
44 85.3-24 hREe CAM SHAFT DRIVEN GEAR 1
45 90.2-36 HREIEET SCREW 1/4"X40 L=6 2
46 85.3-25 A LOOPER 1
47 85.3-26 SR IEIRET SCREW M4 L=9 3
48 85.3-12-7 | BENTILIERIEST HINGE SCREW D=6 H=0.85 1
49 85.3-12-5 | BIEJILRZEIEET SCREW 3

—28—




B4

A2 EPS
NIPPER & THREAD TENSION PARTS COMPONENTS

i

S

L

1

S




REF No | RART NO DESCRIPTION QTY
EFE T = R H=
1 854-1 |@igmSmsEsitizer SCREW M6 L=12 1
2 85.14-5 |4tiF= NEEDLE BAR GUARD 1
3 85.4-3 | BREEERERIESL ‘SHOULDER SCREW 1

4 85.4-4 |SZFEEWEEITIET  NUT 2.
5 85.4-5 |S&EERBLHT NUT 1
6 85.4-6 |S&EE NIPPER COMPL 1
7 85.4-7 | SEEBIMELHT LOOPER SHAFT BUSHING REAR 1
8 85.4-8 |SHREEHRE NIPPER BAR BLOCK SPRING 1
9 85.4-9 | SEREEMEET NIPPER BAR BAR BLOCK SPRING SCREW | 1
10 854-10 |REREEERESET HINGE SCREW D=4 H=20 1
11 85.4-11 |REEEEE NIPPER SLIDE BLOCK SPRING 1
12 85.4-12 |RKE NIPPER BLOCK . 1
13 85.4-13 | ZFETAGRRER SHOULDER SCREW D=7.94 H=15 1
14 85.4-14 |ZEEFEH THREAD PULL OFF LEVER ASM 1
15 85.4-15 | REEITRIELT SHOULDER SCREW D=7.94 H=8 1
16 85.4-16 |REEHITAM NIPPER BAR ACTUATING LEVER ASM 1
17 85.4-17 |[THE THREAD GUIDE PIN 2
18 g5.4-1g | FEITRESESH NIPPER BAR BLOCK SPRING PIN 1
19 853 |RETREZREST SCREW 1
20 90.1-26 |REMREZREIER |\ Asuer . 2
21 g5.4-19 |REARE - NIPPER BAR BLOCK 1
22 85.4-20 igﬁﬂ%d"ﬁﬁ TENSION LEVER ROCKING PIECE 1
.23 85421 | o e g s 0 NIPPER BAR 1
24 8632 | s SCREW 1
25 85.4-22 LT TENSION POST ASM NO.2 1
56 | s5a-pp-q1 |2EREFATRE TENSION NUT 1
27 | 30.1-p8-p [2SREBILHEE ROTATION STOPPER 1
28 | 854-22-p |2SREFEIRR THREAD TENSION SPRING 1
29 85.4-20-3 |2SREERKER THREAD TENSION DISK PRESSER 1
30 85.4-20_4 |25 REZRELM THREAD TENSION DISK NO.1 2
31 85.4-22-5 |25 RLFET TENSION POST NO.2 1
32 85.4-22-6 |25 REMBMERSTT TENSION RELEASE PIN 1
33 95.13-6 |25R&ZJUREEIMO  NUT M6 1
34 L& BIEZFFOH SPRING PIN 3X16 1
35 85.4-38 |BEMARERST SCREW 1
36 00.1-46-2 |BEFRERITEN WASHER 1
37 85.4-23 |BEF THREAD TENSION RELEASING LEVER 1
38 85.4-24 |1SRLF|AN ASSY THREAD TENSION NO.1 1
39 85.4-24-1 | | SREFFETES THREAD TENSION NUT 1
40 85.4-24-2 |1 SR&ERENEE FIRST THREAD TENSION SPRING 1
41 85.4-00-4 | 1SRBERER THREAD TENSION DISK NO.1 2
42 85.4-24-3 |15 %LEiET THREAD TENSION POST NO.1 1
43 85.4-25 |B&4 THREAD GUIDE 1
44 85.4-26 (12524 THREAD GUIDE NO.1 1
45 85.4-27 | REFEMHEETER NUTM4 1
46 85.4-1 1EB&AREEST SCREW M6 L=12 1
47 85.4-28 |REFESEE NIPPER BAR BEARING BLOCK 1

—30-




REF No | RART NO DESCRIPTION

QTY

FE % = & ™ HE
48 85.4-29 RIS ADJUSTING SCREW 1
49 85.4-30 EEMSEEEsTARE WASHER 5.5X10X0.8 1
50 © 85.4-31 RETEEEIZESTA SCREW M5 L=14 1
51 . 85.4-32 RELTE M EIESTB SCREW 1
52 85.4-33 RETErEE THREAD TENSION SPRING 1
53 85.4-34 T EMREIEST NIPPER BAR SPRING SCREW 1
54 90.3-13-11 | HAFE(rsEE#ESTHEE WASHER 1
55 ~85.4-35 RENSEERERST  SCREW M6 L=14 1
56 95.13-6 REH S EERERBSTEZINUT M6 1
57 85.4-36 RIAES LS THREAD GUIDE 1
58 85.4-37 BT LEVER 1
59 85.4-24 RERFTRIEIEET SCREW M4 L=6 1
1

60 95.10-7 KL SEESEHTER\WASHER 5X10.5X1




B4

FEED PLATE COMPONENTS

. EREX

48

50
~A
(6

_sH—4s
45—é

-

—30-




REF No | RART NO DESCRIPTION Q'TY
ES ® = % W HE
1 85.5-1 BERLAS FEED PLATE SMALL BUTTON 1
2 85.5-2 3 Stk SCREW 3/16"X28 L=6 2
3 85.5-3 EAERIATR LNDICATOR PIN BEARING BLOCK 1
4 85.5-4 EAERETRE CROSSWISE FEED INDICATION 1
5 85.5-5 EAERIEREH CROSSWISE FEED INDICATION PIN 1
6 95.13-6 ERERERRES NUT M6 : 1
7 85.5-6 BRI SLIDE PLATE CONNECTING LINK 1
8 85.5-7 B SR BT HINGE SCREW D=6.35 H=4.8 1
9 855-8 | Mk STUD 1
10 85.5-9 | FREREAT INTERMEDI CONNETING LINK 1
11 855-10 | EAERAES CROSSWISE FEED GRADVATED PLATE 1
12 85.5-11 PrER v s NUT M5 .

13 85.5-12 ERATRRE CAM ROLL

14 85.5-58 Y ERHEFT FEED LEVER

16 85.5-60 IR E Y

17 85.5-13 | ERTREH CAM ROLL SCREW STUD

18 85.5-14 EERAT S FIEET SCREW M6X12 ‘ 2
19 85.5-15 PR SPACER PLATE 2
20 855-16 | ERE | FEED PLATE 1
21 85.5-9 ERIE INTERMEDI CONNECTING LINK 1
22 85.5-7 RIS EERIBITA HINGE SCREW D=6.35 H=4.8 1
23 85.5-18 EAEREET HINGE SCREW FOR CROSSWISE FEED 1
24 85.5-19 EAEET CROSSWISE FEED LEVER 1
25 EAERZEENT RIVET : 1
26 855-20 | HERWTHH FEED STUD o
31 85.5-40 | HERHEFERERRITE SHOULDER SCREW 3
32 85.5-58 | HAEERIAT FEED LEVER

33 sn o sa | HEEEEEHAaRms SHOULDER SCREW 1
34 85.0-33-3 | MEERHATERS SCREW »
35 855-44 | AEERETEEE OIL RETAINING FELT 3
36 85.5-30 ) R RIE AT HANDLE AND INDICATOR SPRING :
37 855-08 | AEERRIEERE PLATE BASE .
38 85.5-32 HhEERETTFR KNOB

39 85.5-31 R B R R R g S CREW 2
40 85.5-29 NEERZES GRADATE PLATE 1
41 85.5-26 YEEREE SR FEED KNOB GUIDE PLATE 1
42 85.5-27 Y\ EEERLR T SRR SCREW

43 g55 57 | ERCESEECE ) CAM SHAFT BUSHING LEFT

44 g5 5.38 | EAEROR FEED CAM (X)

45 g5.5-41 | EFEHRERET SRR

46 g5.5-35 | EFIORH GAMHPET

47 85,530 R T ERA FEED CAM A(Y)

48 g55-42 | AmBEROREE -

49 85.5.35 | AmEROR FEED CAM (V)

50 am sy | EERITEEE ( =) CAM SHAFT BUSHING RIGHT

51 g R LENGTHWISE FEED LEVER SLIDE

-33-




i

M T IR

——
IN S

BUTTON CLAMP LIFTER COMPONENTS

—34—




REF No | RART NO DESCRIPTION QTY
FE T = % ™ HE
1 85.6-1 L EIRFATAT LIFTING LEVER 1
2 85.6-2 IR FATATERE BUSHING 1
3 85.6-3 40 SR T AT AT NEEDLE BAR LEVER 1
4 85.6-4 ARBEFAFTEBEA WASHER 8.5X18X1.2 1
5 85.6-5 AR FATE R CUSHION 1
8 85.6-4 FRFATEREA WASHER 1
9 90.9-20 I RIRFITEEB WASHER 7.5X19X1.5 1
10 90.9-20 FIRFTEEB WASHER 7.5X19X1.5 1
11 85.6-5 ARBFHTE TR CUSHION 1
12 85.6-7 MFERFFEEC WASHER 7X20X3.5 1

13 85.6-8 I FIRFATITRE SPRING -
14 85.6-9 HAFRFATIT R R R WASHER 1
15 85.6-10 IR ERE BUTTON CLAMP LIFTING LINK 1
16 85.6-11-00 | BzhEEHAHLE ASSY SLIDING ROLLER 1
17 85.6-11 BERE SLIDING ROLLER ’
18 85.2-30 BERREET SCREW M6 L=6 1
19 85.6-12-00 | EFMEAH%E ECCENTRIC CAM 4
20 85.6-12 BA O ECCENTRIC CAM 1
21 85.6-13 BT IEET SCREW 5
22 85.6-14 | HFEHXNAHG BUTTON CLAMP LIFTING LINK SET 1
23 85.6-14-1 | HfEEZHX BUTTON CLAMP LIFTING LINK p
24 85.6-14-2 | $AR(EFHNIEH LIFTING HOOK g
25 85.6-14-3 | $ARIEFIIEEHERIZET SHOULDER SCREW D=6.35 H=2.7 3
26 85.6-14-4 | #$HRiEFHNEEEHB TENSION SPRING RACK B

27 | 85.6-14-5 | 4AfeEWEEGHEEST  SHOULDER SCREW D=5 H=7.2 b
28 85.6-14-6 | SAEMEZHNEE LIFTING HOOK SPRING 1
29 85.5-11 e N SR HBIER NUT M5 : 1
30 85.6-14-7 | $HfEE S EaHERIBSTHE WASHER 1
31 85.6-15 | HASEIRFHITREIRET SCREW M3X0.5 L=4 1
32 85.5-7 $H AR FHE T ERIBSTA HINGE SCREW D=6.35 H=4.8 1
33 90.4-31 $H IR FEIEATERI25TB HINGE SCREW D=6.35 H=2.1 1
34 85.6-16 AT R HRE WASHER M3 : 1
35 85.6-17 IR FITES L TYPE LIFTING BAR ROLLER 1
36 85.6-18 iR FHTAE BUTTON CLAMP LIFTING ROD A 1
37 90.8-16 AR EEREIEST SCREW M6 L=10 1
38 85.6-19 BT L AT (BY) CONNECTING LINK FRONT 1
39 85.6-20 B LR AT (B E 1R IR ST JOINT STUD 1
40 85.6-21 BULL AT (A)BkBV A4 FEED ADJUSTING JOINT 1
41 85.6-22 SULREREAT (BT ) EERSTEE WASHER 5.1X7.5X0.5 1
42 85.5-11 BUELERAT (57 ) EEEETIERE NUTMS 1
43 85.6-23 TR R BT CONNECTING SCREW 2
44 85.6-24 REVERERETES NUT M8 TYPE 1
45 '85.6-25 BREETF (F) CONNECTING LINK REAR 2
46 85.6-26 YL EFTERIBETA HINGE SCREW D=6.35 H=3.2 1
47 90.7-19-2 YL FFERHEETA HINGE SCREW D=7.94 H=4 1
48 40.6-32 | VIEITEFTERIBITAEE NUT 13/16X32 1
49 435-12 YT RIBSTAZ & NUT 15/64°X28 1
50 85.6-27 YIeEFE THREAD TRIMMING LEVER 1

_35-




REF No | RART NO DESCRIPTION QTY

= # 5 & W HE
51 85.6—28 PILEFEERE24TB SHOULDER SCREW D=6.35 H=3.1 1
52 35.5-11 PIEATRIESTRIE R NUT M5 1
53 85.6-29 YILEHTEE THREAD TRIM LEVER BASE 1
54 85.4-31 YIS ATEEEE4T SCREW M5 L=14 2
55 85.6-30 PIEREFT THREAD TRIMMING LINK 1
56 85.6-31 Y28 EFTERIZSTB HINGE SCREW D=6.35 H=13.2 1
57 85.6-32 g e an T SPRING 1
58 85.6-33-00 | AN iHEEAE THRUST COLLAR ASM D=9.5 W=8 2
59 85.6-33 e N HEE THRUST COLLAR D=9.5 W=8 1
60 40.3-30 MBI X EEEET SCREW 11/64"X40 L=3.5 2
61 85.6-34 i Bk LEVER SHAFT 1
62 85.3-11 S SR B N AhsT EIRET SCREW 2
63 85.6-35 SH IR T AT LIFTING LINK 1
64 85.6-36-00 | FAFIEFEEITHAAH LIFTING PLATE GUIDE ROD ASM 1
65 85.6-36 IR A AT H AR LIFTING PLATE GUIDE ROD 1
66 85.6-37 HAFRBFFTEEITHREE]  SCREW M5 L=16 1

—-36—




+. EzhEhEXHE

NEEDLE DRIVING PULL

EY SHAFT COMPONENTS

RART NO

REF No DESCRIPTION QTY
FS " = Z ™| #E
1 IRFTKELE BALL LARGE 1,
2 85.7-1 IRENEE TR EE PULLEY INSERT 1
3 INEEE i BALL SMALL 1
4 85.7-2 IRF/NERRE SPRING !
5 85.7-3-00 | IRZNZEAEM DRIVING PULLEY ASM. 1
6 85.7-3 IRZHE DRIVING PULLEY 1
7 85.7-4 IRFNEIEST SCREW M4 L=6 2
8 85.7-5 IR ZNEH NEEDLE DRIVING PULLEY SHAFT 1
9 IRFNEEFEETEHA NEEDLE BEARING 2
10 85.7-6 IRZhESTHEE " GREASE RTETAINING WICK 1
11 85.7-7 | IEhERmE RETAINING WASHER -1
12 85.7-8 Ea MEhEIEET SCREW M6 L=23.5 2
13 85.7-9 B NFRETEE WASHER 6.2X9.5X1 2
14 85.7-10 | BE&MzEe NEEDLE DRIVING PULLEY CLUTCH D' 1
15 85.7-13-00 | EEMREH STOP MOTION DISC ASM 1
16 85.7-11 EZETA STOP MOTION DISC LATCH A 1
17 85.7-12 | &% JIB STOP MOTION DISC LATCH B 1
18 85.7-13 | &M% STOP MOTION DISC 1
19 85.7-14 | =ZEINSH STOP MOTION PAWL SHAFT 2
20 85.7-15 | BEMRER STOP MOTION DISC WASHER 1
21 85.7-16 | EFEMEEFEST SCREW M6 L=4.5 1
22 85.7-17 | e HEIRS DIRECTION LABEL 1
23 85.7-18 | EEMRIESTA SCREW M8X8 1
24 85.7-19 | BEMERIESTB SCREW M8 L=17 1
25 85.7-20 | BET|MERBTIEE NUT M6 2
26 85.7-21 | IRZhEE (&) mEMK THRUST BALL BEARING 1
27 85.3-11 REE (A ) TEEH SCREW ’ 1
28 85.7-22 | |WeE (F) PULLEY SHAFT BUSHING RIGHT 1
29 85.7-23 | WahEmE (£) PULLEY SHAFT BUSHING LEFT 1
30 85.7-24 | EIhER DRIVING GEAR 1
31 85.7-25 | IEENAEREST SCREW 1/4 “X40 L=6 1




N, SHFEZHAEIEF

NEEDLE BAR DRIVING MECHANISM COMPONENTS

REF No | RART NO DESCRIPTION QTY
Fs T = Z ™| HE
1 10.2-44 FETER4T SCREW 1/8” X44 L=4.5 1
2 85.8-1 £HT NEEDLE ROD 1
3 85.8-2 SHFTE NEEDLE BAR BUSHING LOWER 1
4 85.8-3 524 NEEDLE BAR BALANCE 1
5 85.8-4 SHFFRESL NEEDLE BAR CLAMP 1
6 85.8-5 SHATIESLIEET SCREW M4 L=12 1
7 85.8-6 T EE NEEDLE BAR BUSHING UPPER 1
10 85.8-7 SHTRE L NEEDLE BAR SLIDE BLOCK 1
11 HET NEEDLE TQX1 16# 1
12 85.8-8 SHTIRENFLAT NEEDLE BAR DRIVING LEVER 1
13 85.4-35 SHTIRZNFLATERST SCREW M6 L=14 2
14 85.8-9 SHTIR N EAT ERIRET SHOULDER SCREW D=9.53 H=8 1
15 85.8-10 SHTIRZNEATELIRSTEE  WASHER 1
16 85.8-13-00 | $T4FERENCEEH CRANK ROD ASM 1
17 30.1-32 SHTIRZ NS EMRIEST  SCREW 11/64 “X40 L=8.5 2
18 85.8-11 SHTIREN R EH THRUST HOLDER 1
19 85.8-12 $HTIRT EFT CRANK ROD 1
20 85.8-13 SHTIRZ %S ECCENTRIC CAM 1
21 90.2-36 SHTIRZNMESHRETA SCREW 1/4” X40 L=6 1
22 - 85.8-14 SHTIRE AL ERSTB SCREW 1/4 “X40 L[=8.5 1
23 85.8-15 SHTIRZNET TilEs OIL WICK 1
24 85.5-44 £H#TIRZY EFFERIESTiEEE  OIL RETAINING FELT 1
25 85.8-17 SHTIRFNEFT Ll OIL WICK 1
26 85.8-18 HER OIL WICK 1

—38—




Bu. IEZHLAERE

STOP MOTION MECAHNISM COMPONENTS

REF No

RART NO DESCRIPTION Q'TY

FS % = Z W #HE
1 90.9-15 IFEhHEEAT STOP MOTION PLUNGER 1
2 85.7-20 EEEHTHRER NUT M6 1
3 85.9-1 1EEhHR CROSSING HOOK 1
4 85.9-2 IEBN AR A48T SCREW M6 L=11 1
5 85.9-3 IEZhZRALE STOP MOTION PLUNGER LEVER 1
6 90.9-19 IEFnEREEE (&) WASHER 2
7 85.9-4 IEZhBGEE STOP MOTION SPRING 1
8 90.9-17 IEZTHRG R RUBBER CUSHION 4
9 85.9-5 IEEREEE WASHER 1
10 40.3-14 IEFEEFIER NUT 9/32” X28 2
11 85.9-6 1EZNHTE STOP MOTION SHAFT 1
12 85.9-7 IEZNERIEET SCREW 1
13 85.9-8 SBKEAR T EST SCREW 15/64X28 L=15 1
14 43.5-12 MEKEAR T IBSTIE R NUT 15/64X28 1
15 85.9-9 IEFNATATER 15T SHOULDER SCREW D=6.8 H=2.7 1
16 95.13-6 IEZATHT R IBETIE B NUT M6 1
17 85.9-10 IEFNAT AT R B B2 4T SHOULDER SCREW D=7.14 H=4 1
18 85.9-11 IEZHAT AT R STITCH ADJUSTING ROLLER 1
19 85.9-12 IR 2 WASHER 6.1X11X2 1
20 85.9-13 IR KR IBSTERE WASHER 1
21 85.9-14 MK B L2258 4T SCREW M6 L=10 1
22 85.9-15 IEZhATHF STOP MOTION TRIP LEVER 1
23 85.9-16 IEZHAT T2 STOP MOTION TRIP LEVER BARACKET 1
24 85.9-17 1A FFZRIEET SCREW M6 L=12 2
25 85.9-18 IR E SPRING 1
26 43.8-10 SEIEH S SHAPED HOOK 1
27 85.9-20 IEFNZEAMRIE SRS STOP MOTION LEVER SPRING PIN 1
28 85.9-21 IEFNZRAGIEE STOP MOTION LEVER SPRING 1

29 85.9-22 | ILENZRAMEEHELT SCREW STUD 1
30 85.9-23 MEKEHR PRESSURE APPLYING LEVER 1

_30-




STITCH SELECTING PARTS COMPONENTS

+. SHEETHEX B

—40—




REF No [ RART NO DESCRIPTION QTY
F5 T =5 & ™| #E
1 85.10-1 IR IBET(K) SHOULDER SCREW D=12.7 H=3.4 1
2 85.10-2 EEREE SPRING FOR FRICTION PLATE 1
3 85.10-3 BB FRICTION PLATE ROTATING SHAFT 1
4 85.10-4 | RUEERAEZMWERE  WASHER 8.5X18X1.6 1
5 85.10-5 | BEFF SPEED SLOWER LEVER 1
6 85.10-6 | A FITING PLATE 1
7 85.10-7 | BUREEEE R FRICTION PLATE HOLDER 1
8 85.10-8 RIRERA SPEER SLOWER FRICTION PLATE 1
9 BIEERFEET POSITIONING PIN 2
10 40.7-7 BUEEEREEES NUT 11/64"X40 1
11 85.9-10 HEBUETERSEIZST  SHOULDER SCREW D=7.14 H=7 . 1
12 85.10-9 SHERE(th) STITCH SELECTING SPUR GEAR 1
13 85.10-10 | i5%bZh INTERMEDIATE GEAR SHAFT 1
14 85.10-11-00 | B iR EERRAE 4 ASSY SPEED SLOWER FRICTION 1
15 85.3-11 R E AR IRET SCREW 2
16 85.10-11 | iEiEEE#RL SPEED SLOWER FRICTION WHEEL 1
17 85.10-12 | $HEFEFEE(K) GEAR LAGER 1
18 85.10-13 | #HEEH(K)FE#IEET  SCREW 1
19 85.10-14 | $TEIEE(KR)ELR ROLLER 1
20 85.10-15 | Z&Zy5RiE THREAD BIND NOTCH 1
21 85.10-16 | ZLZREH SPACER 1
22 85.10-17 | ZeZTRIEIEST SCREW M4X0.5 L=4.5 2
23 85.2-15 | {ETHRIBST SCREW M5 L=8 2
24 90.1-29-5 | B IEFFEZEBET(/MN) HINGE SCREW D=8 H=3.4 1
25 85.10-18-00| $TEIATHEHEYE STITCH ADJUSTING ARM ASM 1
26 85.10-18 | $t&iAH=E STITCH ADJUSTING ARM 1
27 85.10-19 | $1EEETELRET SCREW M6 L=16 1
28 85.9-11 SHERATERRS STITCH ADJUST ROLLER 1
29 85.10-20-00 | $T&EH MzA % STITCH ADJUST CAM ASSY 1
30 85.10-20 | $HEET M STITCH ADJUST CAM 1
31 85.10-21 | ##iATOBES NUT 2
32 85.10-22 | $1EATMEEELTA SCREW 1
33 85.10-23 | $THEUET L&t I24TB SCREW M4X0.7 L=5 1
34 40.4-30 SHEUA T R EESTC SCREW 2
35 85.10-24 | $HIEAT O FKIEET  SCREW 1
36 85.10-25 | $THEUET RS SOACER 1
37 .85.10-26 | £H&rMEA STITCH CAM 1
38 85.10-27 | $tEEE STOP MOTION CAM SHOE 1

41—




+—. FTEHEXBH
THREAD BIND NOTCH COMPONENTS

REF No | RART NO DESCRIPTION QTY
FE T = & ™= HE
1 85.11-1 TEEER THREAD BIND LEVER 1
2 85.11-2 EERRKET CONNECTING PLATE LARGE 1
3 85.2-33-3 | EEEETEE WASHER 2
4 85.2-7 EREETIEST SCREW 2
5 85.11-10 FTSE B ARIRET SCREW 2
6 85.1-9 TS AR E SPRING 2
7 85.11-4 TS AR IS PIN 1
8 85.11-10 TE R E BT SCREW 1
9 85.11-3 T MRS THREAD BIND ARM 1
10 85.4-38 TR EEREEST  SCREW. 2
11 85.11-5 FTEEIEHIEET SCREW 1
12 85.11-6 TR ER THREAD BIND SUPPORT PLATE 1
13 85.11-8 B RIEEET SCREW 1
14 85.11-7 FTEBWEERR ROLLER 1

—42—




=, KEBH
THREAD STAND COMPONENTS

[
1
|
|

N

L/ ! i
~ > 1
// 40 i \ |
r r ]
1 |
| |
| 1
§ & i
| 1
| |
i |
| |
| |
| |
i 8 i
[ |
' |
? !
P i
' I
|
! zo:i :.
| 16 13 H
| I
:
e i
REF No | RART NO DESCRIPTION QTY
Fs H# 5 Z W HE
1 85.12-1 | &z THREAD STAND ASM 1
2 85.12-1-2 | £&ZFF L SPOOL REST ROD,UPPER 1
3 20.8-6-1 | &ZEHFTH SPOOL REST ROD,LOWER 1
4 85.12-1-4 | &# THREAD STAND HOLDER PLATE 1
5 85.12-1-3 | &L THREAD RAISING THREAD GUIDE A 2
6 20.8-6-5 | ZiEkEEE SPOOL REST ROD JOINT 2
7 20.8-6-4 | &ETRBIFEE SPOOL REST ROD F{UBBER CAP 1
8 20.8-6-6 | TLET SPOOL PIN 1
9 20.8-6-9 | &ERHE SPOOL REST CUSHION 2
10 20.8-6-7 | &ERHRE SPOOL RETAINER 2
11 20.8-6-2 | &EHFER WASHER 16X30X2.6 2
12 SN LTIER NUT M16X1.5 -3
13 85.12-1-1 | #&ZE SPOOL REST BRACKET ASM 1
14 MEEEEEST SCREW M5 L=14 2
15 FEHEZIEE NUT M5 2
16 LETEER NUT M5 1
17 FEZRRIENEET SCREW M6 L=10 1
18 LRRISEET SCREW'M5X0.8 L=8 1
19 LERIEETR AL WASHER 5.2X9.5X0.6 1
20° KETEE SPRING WASHER 1
21 LERKIBITHE®E  SPRING WASHER 5.2X8.2X1 1
22 20.8-6-11 | TLEIARPE THREAD GUIDE 1
1.
k|

—43




